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Summary of Test Results
Reference no. : BC-SUMMARY-2021-168

Customer : Gate Way Valve & Fitting Limited
Address : Flat A1, 4/FF., Galaxy Factory Building, 25-27 Luk Hop Street, San Po Kong, Kowloon, H. K.
Sample description : Ductile Iron Settlement Joint
Nominal pressure (PN) : 16
Manufacturer : Suiken Co., Ltd.
Brand name : Super Flex

Body marking: k ZKDO @ | || DNXXX PNI16
Model no. : NFB-FF

Origin : Japan

Sample submitted by : Gate Way Valve & Fitting Limited

Test standard : BS EN 1092-2 : 1997 / WIS 4-52-01 Dec. 1992 : Issue | / BS EN 12266-1 : 2012 / BS EN 1563 : 2011
Test period : 29 October to 09 November 2021

A) Sample List

DN (mm) Specimen no,
200 211103-2253-001
300 211103-2253-002

B) Test Item
1) Dimensions Check (In-house method based on Manufacturer requirement / BS EN 1092-2 : 1997 Table 9)

DN (mm) Test results Castco LRN

200 Passed
300 Passed

211103-2253

2) Coating Thickness Test (WIS 4-52-01 Dec. 1992 : Issue 1 Appendix B)

DN (mm) Test results Casteco LRN
= iged 2111032253
300 Passed

3) Shell Tightness to Internal Pressure (BS EN 12266-1 : 2012 Clause 4)

DN (mm) Test results Casteco LRN

200 Passed
i 300 Passed

211103-2253

4) Tensile Test (BS EN 1563 : 2011 Clause 7.2.1.1 Table 1 (Grade EN-GJS-450-10) and Clause 9.1)

DN (mm) Test results Casteo LRN
200 Passed
211103-2253
300 Passed

“l WONG KA MAN
Prepare by : Review by : ‘k'\ W \\ Senior Manager

Date ;: 10 November 2021 Date : 10 November 2021 )
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Test Report e b e oo f o
Settlement Joints - Dimensions Check
(In-house method)

s
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Date of issue : 12 April 2022

Page 1A of 5 page(s) Castco LRN : 211103-2253

Details as supplied by customer
Customer : Gate Way Valve & Fitting Limited Customer's ref. no. : - -

Address : Flat Al, 4/F,, Galaxy Factory Building, 25-27 Luk Hop Street, San Po Kong, Kowloon, H. K. Contract no. ; - -
Job title ; - -

Sample description : Ductile Iron Settlement Joint

Nominal pressure (PN) : 16

Manufacturer : Suiken Co., Ltd.

Brand name : Super Flex

Body marking: b 7Kk DO @ | || DNXXXPNI6

Model no. : NFB-FF
Origin : Japan
Sample submitted by : Gate Way Valve & Fitting Limited

Laboratory test results
Date of sample received : 29 October 2021

Date of test : 29 October 2021

Specimen no.

211103-2253-001

211103-2253-002

DN (mm)

200

300

Total length (mm)

Measured mean value

1210

2452

Manufacturer requirement

1197.9 to 1222.1

2415.6 to 2464 .4

Diameter of bolt circle (mm)

) Measured mean value 341 454
Outside diameler of flange
{mm) . ) i
Manufacturer requirement min, 338 min. 453
Measured mean value 295 410

Manufacturer requirement

293.510296.5

408.5t0 411.5

Diameter of bolt hole &
Bolts number (mm & no.)

Mcasured mean value

234&12

29.1 & 12

Manufacturer requirement

23to245& 12

281029.5& 12

Flange thickness (mm) '

Measured mean value

202

26.1

Manufacturer requirement

201024

24.51029.5

Remark(s) :

1. Test results relate only to the specimen tested.

2. Test results of sample comply with the requirement of BS EN 1092-2 : 1997 Table 9 (effect of measurement uncertainty has not
been taken into account).

3. This page no. 1A of this test report supersedes page no. 1 of the previous test report of Castco LRN : 211103-2253 issued on 10
November 2021 with amendment : "Photo of Appendix A" on Page 5 were changed due to customer request.

Checked by : g Certified by : Senior Manager
Form no. : BC_JOINTASTRAINER_DIM_IN-HOUSE.T_dd_30/10/2019
& AR E #7333 F P L 64 . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
F BN HREH303EH £ .2 L+ 1/F, Sun Ling Plaza, 30, On Kui Streel, Fanling, Hong Kong.
F & M B % & #f 29A 3£ - 29A, On Chuen Street, Fanling, Hong Kong.
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Test Report
Settlement Joints - Coating Thickness Test
(WIS 4-52-01 Appendix B)

Date of issue : 10 November 2021

Page 2 of 5 page(s) Castco LRN : 211103-2253
Details as supplied by customer
Custometr : Gate Way Valve & Fitting Limited Customer's ref, no. : - -

Address : Flat A1, 4/F., Galaxy Factory Building, 25-27 Luk Hop Street, San Po Kong, Kowloon, H. K. Contract ne. : - -
Job title : - -

Sample description : Ductile Iron Settlement Joint

Nominal pressure (PN) : 16

Manufacturer ; Suiken Co., Ltd,

Brand name : Super Flex

Body marking : | 7K DO & | || DNXXXPNI6

Model no. : NFB-FF
Origin : Japan
Sample submitted by : Gate Way Valve & Fitting Limited

Laboratory rest results

Date of sample received : 29 October 2021 Date of test : 29 October 2021
Specimen no. 211103-2253-001 211103-2253-002
DN (mm) 200 300
1 698 630
2 614 614
3 714 547
Meas:urcd Yaluﬂ of P 621 204
conlnn(gi:rlll:)claness 5 9 10
6 485 494
External 7 524 355
8 447 437
Minimum coating thickness (yun) 447 355
Maximum coating thickness (pm) 714 630
Standard deviation (pm) 10L.3 98.5
Muanuficturer Minizus eusting thickness () min. 300
requirement Manirmum caatiing Wickness () max. 1500
1 1050 965
2 1065 . 967
3 1189 1327
Meus_urcd Yalue of a 311 1134
coating thickness
() 5 1020 1030
) 6 1096 954
Intemal 7 1079 1230
8 1055 948
Minimum coating thickness (pum) 1020 948
Maximum coating thickness (jum) 1311 1327
Standard deviation (um) 96.0 145.1
Manufacturer Mialmie: eostisg thickoe {jum) min. 600
requirement Maximum costing tsiekness (jum) max. 2000
Remark(s) :

1. Test results relate only to the specimen tested.

52 \L\“,Jr]\\]\ WONG KA MAN

Y\ Senior Manager

Checked by : L—hssistant Certified by :
Form no. : BC_CTWISS-52.00 SRAEPARIBSE 5 33 38434 0 64% . 6/F, Techno Centre, 33, On Kui Street, Fanling.\—long Kong.
HFHhHHRELEI0®P E P 0 14 - 1/F Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.

F OB M Hi oZ & 4 29A %% - 29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8399 E-mall: info@casico.com.hlkc Website: www.castco.com.hk
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Test Report bl
Settlement Joints - Hydrostatic Strength Test
(BS EN 12266-1 : 2012 Clause 4 Annex A)
Date of issue : 10 November 2021

Page 3 of S5 page(s) Castco LRN : 211103-2253
Details as supplied by customer
Customer : Gate Way Valve & Fitting Limited Customer's ref. no. : - -

Address : Flat Al, 4/F., Galaxy Factory Building, 25-27 Luk Hop Street, San Po Kong, Kowloon, H. K. Coniract no. ; - -
Job title ; - -

Sample description : Ductile Iron Settlement Joint

Nominal pressure (PN) : 16

Manufacturer : Suiken Co., Ltd.

Brand name : Super Flex

Body marking: | 7k DO $3 | || DNXXX PN16

Model no. : NFB-FF

Origin : Japan

Sample submitted by : Gate Way Valve & Fitting Limited
Laboratory test resulls

Date of sample received : 29 Qctober 2021 Date of test : 29 October 2021
Specimen no. 211103-2253-001 211103-2253-002
DN (mm) 200 300
Apply pressure (bar) 24 24
Test duration (s) 120 120
Visually detectable leakage No No
Requirement Visually detectable leakage is iot permitled
Remark(s) :

1. Test results relate only to the specimen tested.
2. Test results of sample comply with the requirement of BS EN 12266-1: 2012 Clause 4 Annex A (effect of measurement uncertainty

has not been taken into account).

WONG KA )
Checked by : Certified by : 1% U“‘r\ o A MAR

Form no.: BC_JOINTESTRARVE WO SEX B2 3T A A(10F%% 6 4% . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
F R4 4 22 B 730 887 % & 1 4% « 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
% M H & 9 & 4 29A 3% - 29A, On Chuen Sireet, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Website: www.castco.com.hk
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Test Report
Metallic Materials - Tensile Test of Metallic Materials
(BS EN ISO 6892-1 : 2009)

Castco LRN : 211103-2253

Date of issue : 10 November 2021
Page 4 of 5 page(s)

Details us supplied by customer

Customer : Gate Way Valve & Fitting Limited Customer's ref. no. : - ~
Address : Flat Al, 4/F,, Galaxy Factory Building, 25-27 Lulk Hop Street, San Po Kong, Kowloon, H. K. Confract no. : - -

Job title : - -

Sample description : Ductile Iron Settlement Joint

Nominal pressure (PN) : 16

Manufacturer ; Suiken Co., Ltd.

Brand name : Super Flex

Body marking: b 7k DO {0 | || DNXXX PNI16

Model no. : NFB-FF

Origin : Japan

Sample submitted by : Gale Way Valve & Fitting Limited

Acceptance standard : BS EN 1563 : 2011 Clause 7.2.1.1 Table 1 (Grade EN-GJS-450-10) and Clause 9.1

Laboratory test resulls

Date of sample received : 05 November 2021 Date of test : 09 November 2021

Tensile Test

" Type & | Specimen length 2 Yield strength Tensile steength C e Position of i
Specimen no. | DN (mm) Prepac'n i) Area (mm”) (MPa) (MPa) Elongation (%) fhectre Remark
&l ‘%?]'122’3' 200 B, M 218 153.0 321 466 259 - o

2253-
2“1?]?)22’53 300 B,M 218 1522 311 464 25.5 -- --

Remark(s) :

[, A - Proportional; B - Non - proportional; M - Machined; N - Unmachined;
+ - This measurement is 'invalid' which relates to the position of fracture only.

2. The yield strength is determined at 0.2% proof strength.

3. Test results relate only to the specimen tested.

4, Test results of sample comply with the requirement of BS EN 1563 : 2011 Table 1 (this specification is not covered by the
laboratory's HOKLAS accreditation).

5. The requirement of BS EN 1561 : 2011 Table 1 : 0.2% proof strength = min. 3 10MPa; Tensile strength = min. 450MPa; Elongation
=min. 10%.

6. The acceptance limit is the same as the tolerance limit (simple acceptance, see Figure A). Only test results out of the
tolerance/acceptance limit will be concluded as out-of-tolerance.
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Figare A « Giraphleal reprecatatiu of a binary sblement - inple asceptante

WONG KA MAN
Senior Manager
p ]

FU HO MAN
Assistant Tecknical Masager

Approved Signatory : \\ L V‘“ (

Checked by : )

Form no. : ST 6892_T1(for BC)_dd_02/01/2020

HKAS hns nccredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory aclivilies as listed in the HOKLAS directory of aceredited lab_or:\tories.
This report shall not be reproduced except in full, without wrilten approval from this laboratory, Only the original copy or the laboratory's certified true copy is valid.
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Test Report - /(/_ -

Settlement Joints - Dimensions Check e
(In-house method)

Date of issue : 12 April 2022
Page SA of 5 page(s) Castco LRN : 211103-2253

Appendix A

211103-2253-001

211103-2253-002

Remark(s) :
1. This page no. 5A of this test report supersedes page no. 5 of the previous test report of Castco LRN : 211103-2253 issued on 10

November 2021 with amendment : "Photo of Appendix A" were changed due to customer request.

End of Report
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